
®

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage
to the System, service should be performed by your nearest authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de
modification ou de dommage au système, la réparation ne doit être effectuée que par votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de
alteración o daño del sistema, la reparación debe ser efectuada en su centro de servicio autorizado.

R3000

KEY P/N QTY.
1 290202001 1
2 690069001 1
3 660208001 3
4 290133002 1
5 760331001 1
6 560219001 1
7 200181011 1
8 660065001 2
9 660065002 6

10 590937001 1
11 940078034 1
12 940299081 1
13 560968001 1
14 660138001 2
15 630801001 2
16 290069032 2
17 940304014 1
18 740526001 1
19 660176005 2
20 550940001 1
21 560881002 1
22 290203001 1
23 660213007 4
24 300215002 1
25 680863001 4
26 660259002 4
27 560962001 1
28 300308017 1
29 680296001 1
30 690345002 1
31 300875001 1
32 680294001 1
33 680297006 1
34 560826001 1
35 680297005 1
36 670030001 8
37 660165003 6
38 590989001 1
39 660212002 2
40 560960001 1
41 630845002 1
42 670030002 2
43 660400001 2
44 660109002 2
45 300216009 1
46 690291007 2
47 690292007 1
48 300730065 1
49 680002001 1
50 300904001 1
51 983000-346
52 631095001 1
53 660213001 3

8-03

1

2
3

4
5

3
6

31

40
41

33
32

27

29

53

30
28

24

25 26

23

22

18
19

16
17

15

10

50

7

14

11

20

21

9

7

13

3639

12

35

34

37

37
38

36

42 43
44

45
52

46

48

51

47

8

9

36

49

®



REPLACEMENT PARTS SHEET

RIDGID
MODEL: R3000

Description of Tool: RECIPROCATING SAW

KEY PART # DESCRIPTION 

1 290202001 CORD ASSEMBLY 
2 6906901 CORD CLAMP 
3 6620801 SCREW M4 X 12 
4 290133002 LEAD ASSEMBLY 
5 760331001 SWITCH 
6 5621901 CONTACT PLATE STOPPER 
7 200181011 HANDLE ASSEMBLY 
8 660065001 SCREW, #8-16x1/2" TORX 
9 660065002 SCREW, #8-16x3/4" TORX 
10 590937001 MOTOR HOUSING 
11 940078034 DATA PLATE 
12 940299081 CORD TAG 
13 560968001 BEND RELIEF 
14 660138001 SCREW 8-16 X 1/2 
15 630801001 CLAMP-BRUSH TUBE 
16 290069032 BRUSH ASSEMBLY 
17 940304014 LOGO PLATE 
18 740526001 FIELD 
19 660176005 SCREW M4 X 60 
20 550940001 BAFFLE 
21 560881002 BEARING CAP 
22 290203001 ARMATURE ASSEMBLY 
23 660213007 SCREW M4 X 10 FLAT HD 
24 300215002 GEAR CASE ASSEMBLY 
25 6886301 SPRING WASHER 
26 660259002 SCREW M4.5 X 35 
27 560962001 SEALING PAD 
28 300308017 GEAR ASSEMBLY 
29 6829601 NEEDLE BEARING 
30 690345002 YOKE PLATE 
31 300875001 SAW BAR ASSEMBLY 
32 680294001 GUIDE BLOCK 
33 680297006 COVER PLATE 2 
34 5682601 RUBBER SEAL 
35 680297005 COVER PLATE 1 



36 670030001 SPRING WASHER 
37 6616503 SCREW (M4X18MM) 
38 590989001 GEAR CASE COVER 
39 6621202 SCREW (M4X10MM) 
40 560960001 RUBBER BOOT 
41 630845002 GUIDE PLATE 
42 670030002 SPRING WASHER 
43 660400001 SCREW M4 X 10 
44 660109002 SCREW (M8X10MM) 
45 300216009 SHOE ASSEMBLY 
46 690291007 BLADE WOOD W/NAILS 
47 690292007 BLADE METAL CUTTING 
48 300730065 CARRYING CASE 
49 6800201 HEX KEY 
50 300904001 CORD WRAP ASSY 
51 983000346 OPERATORS MANUAL 
52 631095001 CLAMP PLATE 
53 6621301 SCREW (M4X16MM) 


